
182 SPARKY®  POWER TOOLS

POS.

No.
Ref.No. Description

POS.

No.
Ref.No. Description

P 382 - 180001

P 382

PROFESSIONAL

1 180185 Cable

2 180186 Cord Sleeve

3 180187 Screw  ST4x13

4 180188 Cable Clamp

5 180189 Capacitance 0.22uF

7 180191 Switch

8 180192 Right Housing

9 180193 Screw  ST4x13

10 180194 Carbon brush

11 180195 Spring Ô0,4x5x24

12 180196 Brush Lining

13 180197 Brush holder

14 180198 Screw  ST4x13

15 180199 Insulator Cover

16 180200 Right Cover

17 180201 Nameplate

18 180202 Knob Cover

19 180203 Screw  ST4x8

20 180204 Cutting Depth Adjuster

21 180205 Graduation Ring

22 180206 Spring Ô0,5x3x10

23 180207 Sleeve

24 180208 Regulative Shaft

25 180209 Support frame

26 180210 Spring Ô2x15,5x30

27 180211 Adjust Plate

28 180212 Screw  ST4x10

29 180213 Base plate

30 180214 Slat

31 180215 Bearing 628-2Z

32 180216 Cutter

33 180217 Air Deflector

34 180218 Stator

35 180219 Screw  ST4x50

36 180220 Baffle

37 180221 Lever

38 180222 Bearing 626-2Z

39 180223 Armature set

40 180224 Wood Bits Collector Inner

41 180225 Left Housing

42 180226 Bearing 608-2Z

43 180227 Small Washer

44 180228 Screw  ST4x8

45 180229 Driving Wheel

46 180230 Bearing 6200-2Z

47 180231 Big Washer

48 180232 Belt pulley

49 180233 Washer GB862.1-8

50 180234 Nut M6

51 180235 Driving Belt

52 180236 Screw  ST4x13

53 180237 Left Cover

54 180238 Brand

55 180239 Wood Bits Collector Outer

56 180240 Fixing Frame

57 180241 Locking Screw M 6

58 180242 Bolt M 6x12

59 180243 Cutting Width Guide

60 180244 Nut  GB62-88 M6

61 180245 Spanner

62 181197 Adaptîr

63 181198 Supporting rim dust bag

64 181199 Dust bag

65 183074 Washer M 6




